CLINICAL PATHWAY FOR UTI
A .Definition of terms:

1. Dysuria- pain, tingling, or burning in the perineum during or just after urination
2. Frequency – a need to urinate more often than usual
2. Acute uncomplicated cystitis - suspected in non-pregnant women, 18-64 years

old, presenting with dysuria, frequency, or gross hematuria, with or without back pain without the ff. risk factors for complicated urinary tract infection:
a. Hospital acquired infection- note of the above symptoms during confinement, and was absent and not incubating at the time of admission 
b. Indwelling urinary catheter

c. Recent urinary tract infection

d. Recent urinary tract instrumentation (in the past 2 weeks)

e. Functional or anatomic abnormality of the urinary tract

f. Recent antimicrobial use (in the past 2 weeks)

g. Symptoms for > 7 days at presentation

h. Diabetes mellitus

i. Immunosuppression

3.  Acute uncomplicated pyelonephritis in women – fever (T>38°C), chills, flank pain, costovertebral angle tenderness,nausea and vomiting, with or without signs and symptoms of lower urinary tract infection in women without clinical or historical evidence of anatomic or functional urologic abnormalities,. Laboratory findings include pyuria (> 5 wbc/hpf of centrifuged urine) on urinalysis and bacteriuria with counts of > 100,000 cfu of a uropathogen/ml on urine culture.

4.  Asymptomatic bacteriuria - the presence of > 100,000 cfu/ml of one or more uropathogens in two consecutive midstream urine specimens or in one catheterized urine specimen in the absence of symptoms attributable to urinary tract infection.

5.  Recurrent UTI - diagnosed when a non-pregnant woman with no known urinary tract

abnormalities has episodes of acute uncomplicated cystitis documented by urine culture

occurring more than twice a year

6. Complicated UTI - significant bacteriuria (> 100,000 cfu/ml), which occurs in the setting of functional or anatomic abnormalities of the urinary tract or kidneys such as the ff. 
a. Presence of an indwelling urinary catheter or intermittent catheterization

b. Incomplete emptying of the bladder with >100 ml retained urine post-voiding

c. Obstructive uropathy due to bladder outlet obstruction, calculus and other causes

d. Vesicoureteral reflux & other urologic abnormalities including surgically created abnormalities

e. Azotemia due to intrinsic renal disease

f. Renal transplantation

g. Diabetes mellitus

h. Immunosuppressive conditions – e.g. febrile neutropenia; HIV/AIDS

i. UTI caused by unusual pathogens or drug-resistant pathogens

j. UTI in males except in young males presenting with exclusively with lower UTI symptoms
B.  ALGORITHM FOR MANAGEMENT

 AT THE E.R.
1. Check for the ff.symptoms:


a. Dysuria

b. Frequency

c. Hematuria

d. Fever

e. Flank pain

f. Lower abdominal pain

2. Order routine urinalysis, if at least one of the above is present. 
3. If pyuria (wbc > 5 /hpf) is present, treat as UTI.
4. A urine culture is not done routinely.  It is recommended in the following conditions: 
a. Patients with worsening signs and symptoms

b. Screening asymptomatic bacteriuria among pregnant women

c. Acute uncomplicated pyelonephritis

d. Acute pyelonephritis in pregnancy

e. Suspected complicated UTI

5.  Do renal ultrasound if the any of the ff. indications is present:

a. Gross hematuria

b. Obstructive symptoms

c. Clinical impression of persistent infection

d. Infection with urea-splitting bacteria

e. History of pyelonephritis

f. History of or symptoms suggestive of urolithiasis

g. History of childhood UTI

h. Elevated serum creatinine

6. Assess if the ff. Indication/s for admission is/are present:
a. Acute uncomplicated pyelonephritis and unable to take oral medications/hydration or with complications such as sepsis

b. Pregnant with acute pyelonephritis

c. Complicated UTI

d. Immunocompromised host with urinary candidiasis


If yes, ADMIT.


If no, patient may be sent home and prescribed with any of the ff.:



Cefuroxime 500 mg/tab 1 tab 2x a day for 7 days



Amoxicillin-clavulanic acid 500/125mg/tab 1 tab 3x a day for 7 days



Co-trimoxazole 800/160mg/tab 1 tab 2x a day



Ciprofloxacin 500 mg/ tab 1 tab 2x a day for 7 days
7. Request for the ff. on admission:
a. CBC

b. Serum BUN, Creatinine

c. Blood culture – if patient is suspected to have sepsis

8. Start venoclysis.

9. Administer any of the ff. antibiotics:

a. Cefuroxime 750 mg IV every 8 hours
b. Ertapenem 1 gm IV every 24 hours*
c. Piperacillin-tazobactam 4.5 gm iv every 8 hours

d. Ciprofloxacin 400 mg IV every 12 hours*
e. Imipenem-cilastatin 500 mg IV every 12 hours*
*do not give if patient is pregnant 
10.  Narrow done antibiotic once urine culture result is out. 

11.  Criteria for shifting to oral antibiotic

a. Patient is afebrile for 24-48 hours

b. Able to take oral medications/hydration

c. Vital signs are stable

12.  Criteria for discharge

a. Patient is afebrile for 24-48 hours

b. Able to take oral medications/hydration

c. Vital signs are stable
13. Duration of treatment

a. Acute uncomplicated cystitis – 7 days
b. Acute pyelonephritis – 14 days

c. Complicated UTI – 14 days

14. Recommendations for follow-up
Patient is advised to follow-up after 1 week.
